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SVA RF Test Report of HUAWEI MT1-U06, MT1-U06

Huawer FCC ID: QISMT1-U06

Appendix A: DTS (6 dB) Bandwidth

In this document, the "DTS6dBBW" refers to the measured "DTS (6 dB) Bandwidth" value. In this
Appendix, the "fc(DTS6dBBW)" refers to the centre of the measured "DTS6dBBW". The introduction
of the "fc(DTS6dBBW)" is due to that other measurements use it as the spectrum analyzer setting.

For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at each chain, and used as respective results for each chain.

Part | - Test Results

Test Mode Test Channel | Frequency[MHz] | Power Mode | DTS6dBBW[MHZz] Verdict
11B L 2412 BG1 9.69 pass
11B L 2412 BG2 10.23 pass
11B M 2437 BG1 10.15 pass
11B M 2437 BG2 10.11 pass
11B H 2462 BG1 10.10 pass
11B H 2462 BG2 10.10 pass
11G L 2412 BG1 16.09 pass
11G L 2412 BG2 16.41 pass
11G M 2437 BG1 15.11 pass
11G M 2437 BG2 14.23 pass
11G H 2462 BG1 16.36 pass
11G H 2462 BG2 15.15 pass

11N20 L 2412 BG1 16.41 pass
11N20 L 2412 BG2 15.12 pass
11N20 M 2437 BG1 16.31 pass
11N20 M 2437 BG2 15.36 pass
11N20 H 2462 BG1 14.74 pass
11N20 H 2462 BG2 13.80 pass
11N40 L 2422 BG1 33.88 pass
11N40 L 2422 BG2 32.87 pass
11N40 M 2437 BG1 33.86 pass
11N40 M 2437 BG2 31.40 pass
11N40 H 2452 BG1 33.84 pass
11N40 H 2452 BG2 35.06 pass
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Part Il - Test Plots
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Appendix B: Maximum Peak Conducted Output Power

Test Results

Test Mode | Test Channel | Frequency[MHz] | Power Mode | Meas. Level (Cond.) [dBm] Verdict
11B L 2412 BG1 23.75 pass
11B L 2412 BG2 20.35 pass
11B M 2437 BG1 24.11 pass
11B M 2437 BG2 20.53 pass
11B H 2462 BG1 24.12 pass
11B H 2462 BG2 20.56 pass
11G L 2412 BG1 23.85 pass
11G L 2412 BG2 19.64 pass
11G M 2437 BG1 24.40 pass
11G M 2437 BG2 19.82 pass
11G H 2462 BG1 24.15 pass
11G H 2462 BG2 20.02 pass

11N20 L 2412 BG1 23.95 pass
11N20 L 2412 BG2 18.96 pass
11N20 M 2437 BG1 24.35 pass
11N20 M 2437 BG2 19.15 pass
11N20 H 2462 BG1 24.38 pass
11N20 H 2462 BG2 19.39 pass
11N40 L 2422 BG1 22.95 pass
11N40 L 2422 BG2 23.31 pass
11N40 M 2437 BG1 23.05 pass
11N40 M 2437 BG2 19.92 pass
11N40 H 2452 BG1 20.12 pass
11N40 H 2452 BG2 20.21 pass
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Appendix C: Maximum Power Spectral Density Level

Part | - Test Results

Test Mode Test Channel | Frequency[MHz] | Power Mode PD[MHZ] Verdict
11B L 2412 BG1 3.35 pass
11B L 2412 BG2 1.64 pass
11B M 2437 BG1 4.61 pass
11B M 2437 BG2 1.06 pass
11B H 2462 BG1 4.51 pass
11B H 2462 BG2 1.68 pass
11G L 2412 BG1 -0.62 pass
11G L 2412 BG2 -3.68 pass
11G M 2437 BG1 0.05 pass
11G M 2437 BG2 -3.79 pass
11G H 2462 BG1 0.39 pass
11G H 2462 BG2 -3.34 pass

11N20 L 2412 BG1 0.06 pass
11N20 L 2412 BG2 -5.13 pass
11N20 M 2437 BG1 0.59 pass
11N20 M 2437 BG2 -4.32 pass
11N20 H 2462 BG1 0.76 pass
11N20 H 2462 BG2 -4.42 pass
11N40 L 2422 BG1 -5.04 pass
11N40 L 2422 BG2 -8.27 pass
11N40 M 2437 BG1 -4.78 pass
11N40 M 2437 BG2 -7.88 pass
11N40 H 2452 BG1 -4.67 pass
11N40 H 2452 BG2 -7.83 pass
Report No: Huawei Proprietary and Confidential Page 28 of 253

SYBH(Z-RF)007032013-2003

Copyright © Huawei Technologies Co., Ltd.




sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Part Il - Test Plots

2111B_L@BG1

- Agilent Freq/Channel
Mkrl 2. | Center Freq

Atten 4@ dB 2.41 200666 GHz

StartFreq
2 4B 6a680 GHz

1

,_IH |‘If\- o l“LI,,.';.Flll."rﬂ It I,-"‘1'r'-"n'i\|,-,l‘-JI '-IFH.‘I'||,J""|f?|I'1"kﬂ'N]'|. -llll'\"l‘i" Nfﬂ..-f-l N S t 0 p F re q

e
i

o

242300000 GHz

CF Step
2.20000888 MHz
Huto Man

Freq Offset
006600000 Hz

Signal Track
On 0ff

#\JEW 186 kHz

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 29 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

22 11B_L@BG2

# Agilent Freq/Channel

Orren 46 dB " Center Freq
ten 40 d5 UB > 11260000 GH-

Start Freq
240100666 GHz

1

Stop Freq
242300000 GHz

P,
4' ’M‘I..q -
5,

*h CF Step
: 220880808 MHz
Auto Man

e -.h Pl h.{l"r.'hw' ;
r ,.rl-;.,-:l"’*""""h (Lol i i l"l""r""""ﬁrh

P Ll

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

es BH 30 kHz #UBH 100 kHz  Sweer s (601 pts)
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 30 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.3 11B_M@BG1

# Agilent Freq/Channel

Arren 40 dB " e Center Freq
ten 40 d5 506 dBm RN

Start Freq
242600060 GHz

1
™ i Fﬁ'ﬂjﬂll e hj i
""ﬁh* . . . gl ».-'|||' ""n"'r'f""h.l.-ln,':'u}'-\}v.-.. S fo p F re q
",

ot
by
m"‘u.

2.44500000 GHz

. CF Step
i 2.20000000 MHz
Ruto Man

Freq Offset
3.60000000 Hz

Signal Track
On 0ff

: #YEH 188 kH=z "3 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 31 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

24 11B_M@BG2

# Agilent Freq/Channel

Arren 40 dB oy Center Freq
ten 40 d5 AU ) (200000 GHo

Start Freq
242600060 GHz
1

, Stop Freq
g 2.44800000 GHz

CF Step
2.20000080 MHz
Auto Man

" ! LA I-n|r'ﬂ|h.,ﬂhr‘ J'1ll'.ﬂ":"'ﬂ'*n"uﬁﬁlh 'l#‘l.l"jh
I.v‘i“'u'.l

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

: #YEH 188 kH=z "3 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 32 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2511B_H@BG1

# Agilent Freq/Channel

Arten 40 AR M Center Freq
ten 40 d5 SRUREUN ) (000000 GHo

Start Freq
245100666 GHz

1
" Llir"rf"'\ Wt e Fl o it Sto p Fre q

. e

247300000 GHz

CF Step
2.20000080 MHz
Auto Man

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

: #YEH 188 kH=z "3 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 33 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.6 11B_H@BG2

# Agilent Freq/Channel

Arten 46 dR " aede Center Freq
ten 40 d5 679 dBm R

Start Freq
245100666 GHz

Stop Freq
247300000 GHz

CF Step
2.20000080 MHz
Auto Man

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

: #YEH 188 kH=z "3 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 34 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.711G_L@BG1

# Agilent Freq/Channel

e 40 R e Center Freq
Atten 48 dB 3.616 dB > 41260686 GHe

Start Freq
240100666 GHz

1
TR RTTITIY Stop Freq
|I|'rll |||"| ;I"III‘JI nﬂ'l'l.-] I]""|I||.1 '|"|I |["I ‘r I,r I lﬂ'l.-l ir.r |||| ',,I"'f"rhlﬂ i '1 | ||1 J f||| |1| ﬂ llh |F| J 2 . ‘4 2 3 ['-j ['-j ['-j ['-j ['-j G H Z
|

|
1 | CF Step
i 2,20000009 MHz

l"l‘fll.'li._r'ﬂ Auta Man
Vg

lI‘ 'II| ' Ij il iyl fil '||.| \f it )

Freq Offset
3.60000000 Hz

Signal Track
On 0ff

#YEH 188 kH=z Sweep 23 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 35 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.8 11G_L@BG2

# Agilent Freq/Channel

Arren 40 dB " e Center Freq
ten 40 d5 LR 51060000 GH-

Start Freq
240100666 GHz

; Stop Freq
242300000 GHz

; ”| I.r' r |IF.I'I“'r.IIIIlI-,lrIIllir'|1l'|ul"|I|'L|| |I|I'|,I|1I'.r:|'hu.1| J|I1JII|.'F||F"' IPI" ‘W‘Irli.lilluiﬂ' ":_Il"l i Ii"ﬁ.
|

1 II'Ir 1 ||l|

¥ M’i[l".'-._l fn

! L '| CF Step
2 20EAERAE MH=z

Auto Man

]“'. .ll‘lﬁ"hrrl,rllﬂnll vy !

Freq Offset
3.60000000 Hz

Signal Track
On 0ff

#\VBW 106 kHz AR )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 36 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

29 11G_M@BG1

# Agilent Freq/Channel

rten 40 AR pladE  Cconter Freq
Atten 48 JB 3,854 dB > 43760006 GHe

Start Freq
242600060 GHz

1

——r Stop Freq

Li Wy Llllfl |.|-".r |I|'L[|h_.i||h,‘|l. \ J'h.'-.J.I J"'n,l"'u'd 1’"“ ||II||I|"| ﬂlﬂw 2 A4SARARH GH>
1 1 |

CF Step
2.20000080 MHz
Auto Man

iAo 'rI'u'I'i"-...‘-1'L"1"f'1n'i"'-"“-'“""nﬂ.""lh'.l i
il
|

H
Freq Offset
B.ABABAGAA Hz
Signal Track

On 0ff

: #YEH 188 kH=z "3 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 37 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06

-w w

HUAWEI FCC ID: QlSMTl'UO6

2.1011G_M@BG2
= Agilent

Atten 48 dB

.y h fehd s '1 A llr'[,l"ﬂ ||."'|r‘|II |”-1"IH1 "llr‘l.l'“lll'l." Ty
||1'|']Jfou I4\|"||I|ﬁ-,";lll WA Ul f|| A My

1
?

! W e'"‘fl}'rlr"'ﬂﬂmﬁ
I|

#\VBH 188 kHz

Report No:
SYBH(Z-RF)007032013-2003

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Freq/Channel

Center Freq
2.43700060 GHz

StartFreq
242600000 GHz

Stop Freq
244300000 GHz

CF Step
2.20000068 MHz

Auto Man

Freq Offset
0.06000008 Hz

Signal Track

On 0ff

Copyright 2000-2008 Agilent Technologies

Page 38 of 253



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.1111G_H@BG1

# Agilent Freq/Channel

Arten 46 dB VAN  Center Freq
Atten 48 dB 3.399 dB > 46260686 GHe

Start Freq
245100666 GHz

1
Stop Freq
247300000 GHz

¢
" '.p,"“' .lll |'1 |'I|“"' h.'I Ly 'I e
.r.fllrnrh'lhhl | Iﬂllll‘hu |, r I‘ ||J |lrpf|||I II.| IJI ||I|I1I' |I Il[ihrl Ilh' 'u"lll b I',"J"l" W |1|1.r‘ |!J'|1 II|II1I1| |H’I|lrl1r|| Iflllllllhlﬁl ||1
vl

|'|Il'|1!irllrllrl |

H || CF Step
|’IIJ1 220880808 MHz
K Ruto Man

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

: #YEH 188 kH=z "3 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 39 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.12 11G_H@BG2

# Agilent Freq/Channel

Arren 40 dB " e Center Freq
Atten 48 dB 3.343 dB > 46260686 GHe

Start Freq
245100666 GHz

A Stop Freq
2473000088 GHz

CF Step
2.20000080 MHz
Auto Man

il fHI"l{'1.I".4"r”‘.i"'yI"J"~"I"r'“'f'”1'L'H“i'w"'rf"r'“"r” LIHLH""ﬁ lIrL"'IIH‘h""rI"I'"rl{"lll'b"b'-”'v'"-.l' lr"r"*i"sl‘l,'"rI"I,.-"';rp"l
L ! !
|

-"“'r|.,|'1|r"|

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

: #YEH 188 kH=z "3 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 40 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.13 11N20_L@BG1

# Agilent Freq/Channel

rten 4 dB " PN Center Freq
Atten 48 dE A.661 dB 5 11200868 Gha

StartFreq
2.46166068 GHz

1

Stop Freq
242300000 GHz

CF Step
2.20000080 MHz
Auto Man

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

#\VBW 106 kHz AR )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 41 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.14 11N20_L@BG2

= Agilent Freq/Channel
Mkrl 2.418 75 GHz

Atten 40 dB _C 155 dBm Center Freq

tten 40 d5 2125 dBm T

Start Freq
2.40100000 GHz

% Stop Freq
| lenln b en
LA

(it A A 2.42300000 GHz

L i It "|_| Tl A " rlu'l

y |||. ||Il f ) l'lr|1l.|1ii'ﬁll'Fw||,rlul |.| I,I'lJ'I.J'lIﬁUl'Il CF Step
!

1 2.20000000 MHz
' Auto Man

Freq Offset
3.60000000 Hz

Signal Track
On 0ff

#\VBW 106 kHz AR )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 42 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.15 11IN20_ M@BG1
= Agilent

Atten 48 dB

1

N
| |1 [lll]'| I|'| hll'-hﬂ |"Ir.f'-.l‘\|,|" J-.Illllhlrplr-l |||ﬁ||_|f|.|ﬂr1‘|*ul'.| ||‘| ||"1| "II']ll |I|'|Jr1|| '|.|‘lL|‘LIJt*'l|i|IJ"|h|_.’LI_,-'1i|I'|rr||r|'|'i|u|\|l|qu'_llilll| I
| J |1 [k )

ﬂj IJ'H.[I'. J"iﬁj"L,ull

h

1

#\VBH 188 kHz

Report No: Huawei Proprietary and Confidential
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.

4

Freq/Channel

Center Freq
2.43700060 GHz

Start Freq
242600060 GHz

Stop Freq
244300000 GHz

CF Step
2.20000080 MHz
Auto Man

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

Copyright 2000-2008 Agilent Technologies

Page 43 of 253



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.16 11N20_M@BG2

# Agilent Freq/Channel

Arren 40 dB " e Center Freq
ten 40 d5 SR ) (000000 GHo

Start Freq
242600060 GHz

$ Stop Freq
1} ll ﬂ |"l .ﬂ, lrI|'|.'|1f1."'l,.r'-.rlllllr"'l,lh"* “I".Ilh 'l' | ll"-"" r|||h|,||| rl,u'IJ |'|
r 1- I

rl,r " .f1h|’1|l-'|| AT 2. 44300008 GHz
M II| |'r1" ||r" AR lﬁ 'Ilﬂl'rll'l"ll "l'lﬁ"lT"l.l' lrﬂ{ltl.r‘l.rll I"'ljlll f].l"l CF St

i ep

2.20008068 MHz

Auto Man

[

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

: #YEH 188 kH=z "3 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 44 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.17 11N20_H@BG1

# Agilent Freq/Channel

rten 4 dB " pda Center Freq
Atten 48 dE A.761 dB > 16200868 Gha

Start Freq
245100666 GHz

1

i Stop F
| I [ ' n Hmal A . p re q
l'.,|||l M Ir.I n '1 |r'l,r‘..r'|"1" o ﬁ.ﬁ_ F.lf'i..”h I|1-,|| 4|.||'| !.t.l 14 L' I |I ||| LIHIII t.'],,r i |If l,l"llpi*- W 'r"l,lll,lll I|,l. q'llll,l"g"l"’ ||ﬂ’b'|, i |1| b 2 A73A0R00 GHz
Tkl Al II. U
|

i

Pl
'| CF Step
HI 220880808 MHz
!"r*| I " Huto Man
.
Freq Offset
B.ABABAGAA Hz

Signal Track
On 0ff

: #YEH 188 kH=z "3 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 45 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.18 11N20_H@BG2

# Agilent Freq/Channel

Orten 40 dB " M Center Freq
ten 40 d5 SEEREUN ) (000000 GHo

Start Freq
245100666 GHz

% Stop Freq

] 1 l'“lll".,"""-""h e '

Wi PR l*a“."fh-ﬂ”l"~a“*"r"‘>-f'"-"1.,|i:-|.."|
|

247300000 GHz

CF Step
2.20000080 MHz
Auto Man

) ||1 af |'L|"| |‘ulm‘|"p'"|||I"'alII'-'1-""I'iI!|'|rl||"'1ﬂ‘|}f"-.|h"l
) | H| |. "

r'l."l, Jv

V

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

: #YEH 188 kH=z "3 )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 46 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.19 11N40_L@BG1

# Agilent Freq/Channel

OQrten 40 dE II A0 - Center Freq
ten 40 d5 2.036 dBm R

Start Freq
240000666 GHz

1 Stop Freq
"il"l, I||I||'r I‘i’. 1rﬂ"lﬂul. o f'JI lr..l-hH ||I|l||'||,l1I'JH r'pink'llﬁ'.-'ik JWF"n'nh'.,'|| ‘ﬂ* q'lwwl'ﬂ{ 'h'r-,’ I"'H'ﬂil'l"ﬁ ! *"'ll‘,l' ‘I""‘TF#H W
|4|r

2.44400000 GHz

by

[ CF Step
Iﬂ 4. 46008060 MHz
Auto Man

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

: #YEH 188 kH=z Sweep 464 1 ts)
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 47 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.20 11N40_ L@BG2
= Agilent

Atten 48 dB

1

i

i

: #YEH 188 kH=z Sweep 464 1 ts)
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.

Freq/Channel

Center Freq
242200000 GHz

Start Freq
2.46000000 GHz

Stop Freq
2.44466068 GHz

CF Step
4.40000880 MHz
Auto Man

Freq Offset
3.60000000 Hz

Signal Track
On 0ff

Page 48 of 253



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.21 11N40_M@BG1

# Agilent Freq/Channel

rten 4 dB Pl Center Freq
Atten 48 dE 782 dB 5 413700968 Gha

Start Freq
2415006066 GHz

5 Stop Freq
|.|IT1 " I'lL ﬂ'ﬁaﬂ'ﬂrhfﬂ'ﬂwfr m,’!"l"‘ ‘l.lhﬁlf"ﬁﬁuﬂlf.-ILw. “J'ihilhlﬁi‘ |i||#|'ﬂl'1'!'ﬁw ‘W'IW I'Llll"litliﬁi'lrll 'hﬁ ftf-i“l'mrw. 1I”H'1‘lﬂ\!"'|

2.45900000 GHz

CF Step

i 4.40000880 MHz
'b Auto Man
|

b Freq Offset
W 5 06060000 Hz

Signal Track
On 0ff

: #YEH 188 kH=z Sweep 464 1 ts)
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 49 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.22 11N40_M@BG2

# Agilent Freq/Channel

Arren 40 dB " e Center Freq
ten 40 d5 7875 dBm e

Start Freq
2415006066 GHz

_ Stop Freq
3 2.45900060 GHz

CF Step
4.40000880 MHz
Auto Man

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

: #YEH 188 kH=z Sweep 464 1 ts)
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 50 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.23 11N40_H@BG1

# Agilent Freq/Channel

Orten 40 dB " M Center Freq
ten 40 d5 068 dBm T R

Start Freq
2.430006066 GHz

Stop Freq
247460068 GHz

CF Step
ﬁh 4.40000880 MHz
Auto Man

" fer rﬂllﬂ"l"ﬁr i J.I|rI|'|r]‘.'n.‘,I}.\4\I'|l|,.,J'|'.n!.iu.,.I|'rt'|r,|f|lpm'.|li'f11 .-|'|\Fvq-]1|‘ﬂ‘['|"lp.|'|I|'l.|||rIk'-'I’ll'Hr;_J’HllI,\Lli.\q,il,lillﬂﬂPrfn\,'l Mllkﬂ
|

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

#YEH 188 kH=z Sweep 464 1 1ts)
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 51 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.24 11N40_H@BG2

# Agilent Freq/Channel

Otten 40 dE II 3 Center Freq
ten 40 d5 LR 1000000 GH-

Start Freq
2.430006066 GHz

_ Stop Freq
(lf 247400000 GHz
rrap'riﬁ-#n1*a."-'f1*1'1'~'.1;fh.~,fhu~J~".#'nK'.v*‘f-i‘r*“rf“r“*’f‘*‘ \"r""IIm‘ﬂ“**'ﬁif""“"" P, CF Step

446008008 MHz
w Auto Man

Freq Offset
0.06000008 Hz

Signal Track
On 0ff

#YEH 188 kH=z Sweep 464 1 1ts)
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 52 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



SV/, RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Appendix D: Band Edges Compliance

Part | - Test Results

Test Power Carrier Max.Spurious .
Test Mode Frequency[MHz] Verdict
Channel Mode Power[dBm] | Level[dBm]
11B L 2412 BG1 7.95 -39.49 pass
11B L 2412 BG2 4.86 -46.83 pass
11B H 2462 BG1 8.03 -43.46 pass
11B H 2462 BG2 5.92 -36.30 pass
11G L 2412 BG1 3.92 -42.35 pass
11G L 2412 BG2 0.04 -31.96 pass
11G H 2462 BG1 4.61 -36.94 pass
11G H 2462 BG2 0.85 -32.62 pass
11N20 L 2412 BG1 4.35 -33.27 pass
11N20 L 2412 BG2 -0.41 -33.58 pass
11N20 H 2462 BG1 4.88 -36.70 pass
11N20 H 2462 BG2 0.20 -41.55 pass
11N40 L 2422 BG1 -0.49 -38.52 pass
11N40 L 2422 BG2 -3.87 -38.10 pass
11N40 H 2452 BG1 -0.27 -43.90 pass
11N40 H 2452 BG2 -3.26 -36.62 pass
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Appendix E: Unwanted Emissions into Non-Restricted

Frequency Bands

In this Appendix, the "Pref", which is used as the reference level, refers to the peak power level in any
100 kHz bandwidth within the fundamental emission, the "Puw" referrers to the maximum emission
power in 100 kHz band segments outside of the authorized frequency band.

Considering that the higher ratio of RBW to the span for the frequency ranges below 30 MHz makes
the results determination be complicated,a narrower RBW other than 100 kHz is used for these
ranges. The measured value should add a RBW correction factor (RBWCF) where RBWCF [dB] = 10
x 1g(100 [kHz]/narrower RBW [kHz]). As to this Appendix, the narrower RBW is 1 kHz and RBWCF is
20 dB for the frequency 9 kHz to 150 kHz, and the narrower RBW is 10 kHz and RBWCF is 10 dB for
the frequency 150 kHz to 30 MHz.

For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at each chain and used as respective results for each chain, due to the relative-limit
requirement.

In the result table, the "< Limit" denotes that "The Puw [dBm] is less than Pref[dBm]-20[dBm],see test
plots for detailed".

Part | - Test Results

Test Mode Test Frequency[MHZz] Power Pref[dBm)] Puw[dBm] Verdict
Channel Mode

11B L 2412 Ant 1 9.08 <limit pass
11B L 2412 Ant 2 6.01 <limit pass
11B M 2437 Ant 1 9.64 <limit pass
11B M 2437 Ant 2 6.37 <limit pass
11B H 2462 Ant 1 9.51 <limit pass
11B H 2462 Ant 2 6.15 <limit pass
11G L 2412 Ant 1 4.67 <limit pass
11G L 2412 Ant 2 0.81 <limit pass
11G M 2437 Ant 1 5.35 <limit pass
11G M 2437 Ant 2 1.26 <limit pass
11G H 2462 Ant 1 5.36 <limit pass
11G H 2462 Ant 2 1.63 <limit pass
11N20 L 2412 Ant 1 5.24 <limit pass
11N20 L 2412 Ant 2 0.17 <limit pass
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11N20 M 2437 Ant 1 5.86 <limit pass
11N20 M 2437 Ant 2 0.79 <limit pass
11N20 H 2462 Ant 1 5.79 <limit pass
11N20 H 2462 Ant 2 0.90 <limit pass
11N40 L 2422 Ant 1 0.00 <limit pass
11N40 L 2422 Ant 2 -3.29 <limit pass
11N40 M 2437 Ant 1 0.23 <limit pass
11N40 M 2437 Ant 2 -2.92 <limit pass
11N40 H 2452 Ant 1 0.29 <limit pass
11N40 H 2452 Ant 2 -2.85 <limit pass
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o 20 R AN Center Freq
Htten 38 dBE dE S S

StartFreq
238080808 GHz

Stop Freq
I | © . ©900000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.00000000 Hz

gt b ALY i _
F T L ]. n J!'J 'JI 'ﬁ i'wr “"ﬂu’l‘ﬂ.‘hhwq F""-W H“lllﬂ'wﬂlw"j l,uh“%"'“’lﬂ‘w\% W Il*ﬂw S i g n al T rac k

On 0ff

;) #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

rron 20 AR MY Center Freq
Atten 30 dB Y ) 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

1
£
FTun

IE' Wp

| v — e T U P — - — .
T O R SV L I TP DL T TRV DY N C ey I,wr'-'l._4".,rf-'l,-\f""l-'lh"l.:..'-" Signal Track

On 0ff

2 - #BH 300 kHz : ts )
Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR PN Center Freq
F-...:.-’r tl dBm #Htten 280 db s L4 000008 Gl

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.311B_ M@BG1
Pref:

- Agilent Freq/Channel

e 20 R RSN  Center Freq
Atten 30 dB 7y  Center Freg

J o, = )
et Ve """L""'|r'l'.-'1.-..r-.~.'I-'|"|._..r'I..-,'ﬂ.
A% 'ﬂ-..

,
b

StartFreq
2. 42680808 GHz

|'|_ .,f|.«.r..Ia.'w"L-"‘-.'r.\-'-'

Stop Freq
2.44500000 GHz

CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

- #\BH 300 kHz

Sweep 2.12

Copyright 2000-2008 Agilent Technologies
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HUAWEI

Puw:

Report No:

RF Test Report of HUAWEI MT1-U06, MT1-U06
FCC ID: QISMT1-U06

Freg/Channel

Crran P60 AR I t Center Freq
#htten 20 db 72.348 dbm IR

StartFreq
906000060 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

i, o Mo
T P-ﬁl.nl "r" e I""l"riNI'I.I‘.1'l.u'|_-_-."-.-.-|1h._."|_.'|_._.".l'|_l'l_.'l_-._.'|-_.-_l_.'

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR @I  Center Freq
Atten 38 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06

Huawer FCC ID: QISMT1-U06

Atten 30 dB

Report No:
SYBH(Z-RF)007032013-2003

, MT1-U06

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Freg/Channel

Mkrl 476.3
C 1R

Center Freq
1.16500808 GHz

Start Freq
300000008 MHz

Stop Freq
2.30000000 GHz

CF Step

227.080868 MHz
Auto Man

Freq Offset
B.eARBaEEa Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR PN Center Freq
Htten 38 dBE _ 1B S S

StartFreq
238080808 GHz

1 Stop Freq
2 ABBREEEE GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.00000000 Hz

. “.ql
£ Y ,,:Jnu b _
FTun fh'**H-**-*-w1~*ﬁw-m*w-H-'-.*H'-"’"'w""*'MM-MﬂW'”-%“WH"j’N W Signal Track

On 0ff

;) #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06

Huawer FCC ID: QISMT1-U06

Atten 30 dB

1

| bk
R Dk L T AR e

FTun

IE' Wp

| ]
n i | - i
il et "4”"'4*"'f"~“'“"-"'-q""Lr.:"rf‘ﬂ"Ju‘f'l,l'.ﬂ,-'u-n' I S

t Technologies

Freg/Channel

2.43
Center Freq
249175808 GHz

Start Freq
248350008 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
B.eARBaEEa Hz

.
ﬂ" r-Llll_|_-.J|-\.Il_.| ".-'1-'1'1|,r'

Signal Track
On 0ff

Copyright 2000-2008 Agilen
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR AShde  Center Freq
F-...:.-’r tl dBm #Htten 280 db 5 L4 000008 Gl

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06

Huawer FCC ID: QISMT1-U06

24 11B_M@BG2

Pref:

Atten 30 dB

Report No:
SYBH(Z-RF)007032013-2003

1= -l
ek hardiy "J'""-a\-‘lr"'l,lnl'lﬂj'-’pl._-.
e 19 |
St vy

- #\BH 300 kHz

pyright 2000-2008 Agilent Technologies

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Freg/Channel

Center Freq
2.43700000 GHz

StartFreq
2. 426080080 GHz

tI.-J

Stop Freq
2.44500000 GHz

CF Step
220080868 MHz
| Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

Sweep 2.12
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

Crran P60 AR t Center Freq
#(tten 28 dB 79434 dE 29.C0B0600 ke

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
B.60000000 Hz

" Signal Track
? On 0ff

1brl1u'11-:"l|"[- e

el o "
I"l ¥ 'I.-"""'I l""'l I“‘f (TSP PR | S VRPN PH S S N, S R—

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

e 20 R BEIRSE  Conter Freq
ten 30 d5 15.0750000 Miz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR PeOlAlE  Center Freq
Atten 38 dB R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR P Center Freq
Htten 38 dBE _ 1B S S

StartFreq
238080808 GHz

Stop Freq
I | C.29900000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
1 B.aaaeaaea Hz

£t L J n .

A PPV i e e T il Ml Signal Track

. 0n Off

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR RESERRAY  Conter Freq
Atten 38 dB 56.517 dB 5 49175006 GHe

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
L B.06000060 Hz

. L e i . . ’
E L 1- A 1H"H'lrl'l‘| '|"|.-hul_| "llfl!‘ll-""l""ll'mlrf'l "ty "r" I"M'.nr'“‘lp I"‘----"'-""'i.hr' "-"-"J".qr"i'q..f']' '-,-.‘~f-|"'1".\fu"LFr'l|’|_.j"'1n"r.."l-..ur.,-1'|__ ‘n'-.,..-"},-'l I"".-'-'-.,n"'._kr.'nrl.r""r'- Iy r.'r’*l_.{‘-,'hp
FTun )

IE' Wp

Signal Track
On 0ff

2 - #BH 300 kHz : ts )
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR PN Center Freq
F-...:.-’r tl dBm #Htten 280 db 5 1B |4 C000096 CHe

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2511B_H@BG1

Pref:

- Agilent Freq/Channel

e 20 R LSRG  Conter Freq
Atten 30 dB 7y  Center Freg

1

RTINS Ll S e NS
gl
ot

et
..-._r.f‘ '_h "
'J-|II.\
i

StartFreq
2451808608 GHz

g
¥ u‘_...;‘d,_” .

Stop Freq
2.47300000 GHz

CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

+UBH 308 kHz

Sweep 2.12

Copyright 2000-2008 Agilent Technologies
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Puw:

Report No:

RF Test Report of HUAWEI MT1-U06, MT1-U06
FCC ID: QISMT1-U06

Freg/Channel

e i R pieesegidy  Center Freq
#Htten 20 dB 75.573 dB 29 CO0BAG0 i

StartFreq
906000060 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

Py,
T, Tt¥iey

By
L R Wi L
j Y I'..i IL “'ﬂﬂ"'l'l ¥ ""jlr rl""l.'l"l"".l' ‘._Il"""._L-J'"F"l_-‘J..'._F.-'._-'.'..-fi‘I—l_-ar'l_l.Ll‘._-_r‘._.hr'._-_.Ll-_.'L

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR meABME  Center Freq
Htten 36 dB 1B {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff

Report No: Huawei Proprietary and Confidential Page 102 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

Orran 20 AR Center Freq
Atten 30 dB R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR N Center Freq
Htten 36 dB 1B S S

StartFreq
238080808 GHz

] Stop Freq
2.40000008 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.00000000 Hz
1
£ AP ,ML? \ .

ETun  renisbtniohdomn st it il ST RRITNLT U Rl Signal Track

. On 0t

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

mror 20 AR JEPOgNle  Center Freg
ten 30 d5 : Al 5 19175000 GHz

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.6500a088 MHz
Auto Man
9
L1r'|"1'1."| Illh"’q"|__,-|"I':II'.I"I_'-“";-...'\'I I"Ll,l'k"-lpq'lpll‘-.ﬁ. ﬁg‘-"‘;.-"l'q'-"' m I'.'-H"II-\'"-" i

. _ Py A
Pt Ly "l'T'r1-4....rl",'u'l-.-ai.-*-.t..-,l""!' W Ay ".r‘h""l,

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

2 - #BH 300 kHz : ts )
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR PN Center Freq
F-...:.-’r tl dBm #Htten 280 db s L4 000008 Gl

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.6 11B_H@BG2

Pref:

- Agilent Freq/Channel

Orran 20 AR e - I ) Center Freq
Htten 38 dBE 5146 dB o AR

| .-n-'wg- L, S t dar t F re q

.r-“ti..'lﬂ"‘ll_nr.. L 2 o 4 5 1 @ E‘] @ E‘] E] G H z

Stop Freq
2.47300000 GHz

CF Step
2.20000008 MHz
W Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

+UBH 308 kHz

Sweep 2.12
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Puw:

Report No:

RF Test Report of HUAWEI MT1-U06, MT1-U06
FCC ID: QISMT1-U06

Freg/Channel

e 90 AR e Center Freq
#Atten 28 dB dB 29.C0B0600 ke

StartFreq
906000060 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

L} -
LU P N T, | N S W A W —

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

Atten 30 dR SOEEBUE  Center Freq
Htten 30 dS 15.0750000 Miz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

e 0 R AV 8 Center Freq
Atten 38 dB it 1B R

StartFreq
308080808 MHz

Stop Freq
I | © 29990000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR SNl Center Freq
Htten 38 dBE 56, 4B ) 3CRE0A6 CHe

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
1 B.oRBeEaaa Hz
£ rj“'"”u :
ST TR PP DAY Sl R P T BRSO, Signal Track
o On 0t

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

o 20 R - MY Center Freq
Atten 30 dB : ) 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

5 Freq Offset
B.06000060 Hz

y R T I
] ,u"'l-‘ﬂ'.-" r-..j“u'll"."r'.l" LA I| b | e
S T s
Rl L TEY Y
! in 1.
¥ h-.-...,n.’...r._,h I T N Y S wrtal
o I-,.Llu,., Y P"‘l.'-'"ipd ’i"'”ﬂ"ﬂ l"‘" gy H‘-‘ .4“|‘I|I, "-\1.|'-.-'-'U |

Signal Track
On 0ff

2 - #BH 300 kHz : ts )
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R e 01 R PASGNNS  Center Freq
F-...:.-’r tl dBm #Htten 20 dB 1B L4 000008 Gl

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.711G_ L@BG1
Pref:

- Agilent Freq/Channel

e 0 R M Center Freq
Atten 30 dB o AR G

1
o StartFreq
P R IO | S
'|I"-"'lf|.'l""'i""‘-1l I'l"'-.lr"r | e || |Ihl'lr ! n'l 1 ] |y i"I||I Ly '-.l"'Jrll.r'._..""ﬁpu"'.;,, i |'|J"|
Aty

|

| 248100000 GHz
Irhlh :

Y.
! r""'r..-'r R

|
Stop Freq
2.42300000 GHz

CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

- #\BH 300 kHz

Sweep 2.12
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Puw:

Report No:

RF Test Report of HUAWEI MT1-U06, MT1-U06
FCC ID: QISMT1-U06

Freg/Channel

Frren 5 AR [EORRE  Center Freg
#htten 20 db ' LR 79 0000 KH-

StartFreq
906000060 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

|"b-*l .
". ] I'I -Hii"lud".'rﬁl- |'l.

A4 n " "
P I"r1| " I'rll'"'l 'lr'u"'i.'l‘I Sl I‘L-.l'“-fh_l'l_.'u_-.l"l LY T Il."".."'._-'-_ﬂ—_._r._.

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR Rl Center Freq
ten 30 d5 15.0750000 Miz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

ferer 30 AR PVSRelE  Center Freq
Atten 38 dB R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR ¥ Center Freg
Htten 36 dB 1B S S

StartFreq
238080808 GHz

Stop Freq
T e T T e .| (1000000 GHz

CF Step
106000008 MHz

B Auto Man
By o

Wy Freq Offset
$ 0.00000000 Hz

e
s fm_1-.\'-Mn..wHw,,'.1..,,»,r,.\..y,5w.'vq*ﬂ'ﬁhew'mw*h*m"'f““m“*l’“ L Signal Track

On 0ff

s kHz #UBH 300 kHz s)
Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

eran 20 AR " Center Freq
Htten 38 dBE 5 dB 5 49175006 GHe

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

E ' 1' ' | i 1 . .
FTur miny '-.J'r‘u-" /| LT .:..-"L-"r-"'lr‘ur-"-,-\'r*'- iyl J"-"'l."-'.lr-,- g AP TR J'T.H'-.oﬂ.l. W s f"“r'.,,."f"-..ﬂ'h'u"' "l.-"'1,.l,""'+"*f Si gna | Track

On 0ff

IE' Wp

2 - #BH 300 kHz : ts )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 119 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR PN Center Freq
F-...:.-’r tl dBm #Htten 280 db 5 1B |4 C000096 CHe

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.8 11G_L@BG2

Pref:

- Agilent Freq/Channel

mror 20 AR ) 3 MY Center Freq
Atten 38 dB ol

StartFreq

I 240100808 GHz

AL et | Lo hea f
| B b T et e iafin | et bty fmin L A n
||r|..-'~|.-"lr"l|| I|I ¥ |'l'|'| AR J Ill || G L Ty IF!'--""‘I I'h_l' l.l'l.ql'\".l

' Stop Freq
. 242300808 GHz

L

Lh,

Iml"»lrr W Y lJI

CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

- #\BH 300 kHz

Sweep 2.12
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Report No:

RF Test Report of HUAWEI MT1-U06, MT1-U06
FCC ID: QISMT1-U06

Freg/Channel

e 90 AR e Center Freq
#Htten 28 dB AE 26 CHEARG0 kN

StartFreq
906000060 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

h'*l'”dhr".inl..‘ !

|
o hj"'.'\hlJ LT NN IR W ¥ W

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

Atten 30 dR - M Center Freq
Htten 30 dS 15.0750000 Miz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR PYORANIE  Center Freq
Htten 36 dB 1B R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff

Report No: Huawei Proprietary and Confidential Page 124 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

e 20 R neosdle  Center Freq
Atten 38 dB it 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.00000000 Hz

J.q.-,ll r"n’wl
£0f H\WW h;'g.rM\\L“"'
e Y T T E P Y09 £ I L ; Signal Tra gfli
) ot

;) #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR pogde  Center Freq
Htten 38 dBE ] 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

’ Freq Offset
FS 3.0BBERERE Hz

1
£ &

N - . " b . N " . A
F _l_ un 1|'||'1IL.""‘|'-f ?-w'-l"l,f. J-.Illlur '\'|r s I||.-u-"|I I'JrL\.J._nL-'I_,‘HIr' I '\‘f'wu'.nl' L, ,ﬂ,‘] |_-r'~l.-1.l I.,_,I'lll J-'..l“ l"ll.\-’ l.lrll. J-;*'I"I.n"“ﬁl\"ﬁb.|1|ﬂ|'l' "\"{",,-..']_ﬂ 'n‘i":lﬂli. J'IFLH' k) \-'""'1r|.l1.-'|"’|.|‘|"'|~uh|'|-1. __I""J..' S I g n a I T r a c k

On 0ff

IE' Wp

2 - #BH 300 kHz : ts )
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR Weealde  Center Freq
F-...:.-’r tl dBm #Htten 280 db |4 C000096 CHe

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

29 11G_M@BG1

Pref:

- Agilent Freq/Channel

Arten 30 dB ) S8 Center Freq
Htten 30 dS : Al 5 12700000 GHz

; StartFreq
2. 42680808 GHz

A Mo | L[ h
f|‘l.'| r.r-1.-r'-'n.l'.'l‘-'-."h""-." Lt l-." My |I Ir i\ ! ||- Wy I|_,"-,.-.. i |

p fi
N P I'.I"L fud b
[

fh
AN y n
| | [ |1 |I|"|._.-'ii IY‘ J."p'.‘J l""’lﬂ

1
Stop Freq
2.44500000 GHz

CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

- #\BH 300 kHz

Sweep 2.12
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Report No: Huawei Proprietary and Confidential Page 128 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



QD

-w w

HUAWEI

Puw:

Report No:

RF Test Report of HUAWEI MT1-U06, MT1-U06
FCC ID: QISMT1-U06

Freg/Channel

Aron 0 dR e Center Freq
#Atten 28 dB 70697 dB 29.C0B0600 ke

StartFreq
906000060 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

A o
LT | R
l\'l II"|II I‘"Ir IMIM L'ur'ﬂu._rI"I-.l"II.I.I.l'ﬁJ'|.."'I_|""l.‘r"-._J'..'L-.-F._."r|-.-_I-"|_.'._|‘Ll'|_.-_r._.'.'._l'l_-'l_r._r'l_lll_.'._l'l_l".-_

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR peallle  Center Freq
Atten 38 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

e 20 R URRANNE  Center Freq
Htten 38 dBE 1B | 16560096 GHe

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

Atten 30 dB I Center Freq
Htten 30 dS ' 2 35000000 GHz

StartFreq
238080808 GHz

Stop Freq
e B I B e B IR m m . £ OOEOO060 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

e 0 R WP  Center Freq
ten 30 d5 ' 2Bl 5 9170000 GHe

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
1 B.00000000 Hz

- 1
CE |y NI by
EI'-i--'I- - llﬂ"'*““"'l'-uullr"r'il LII t ‘li"l'qﬂ I|..| '1r'"N'Ji"J".-.r‘11hIr.i'1'rHI'.,-..r'.l'["l-c"'-'r'ufr‘pfl Illlh'fll11"'-..-""'HI.I.-._.-’T".'-",,.J‘]IL-\,J' 'Lr--a'lirll"'JllI'. r.-‘.ﬂ'g' MM

_ LS  Signal Track
ETun On i
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR N Center Freq
F-...:.-’r tl dBm #Htten 280 db 5 L4 000008 Gl

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.1011G_M@BG2
Pref:

- Agilent Freq/Channel

mror 20 AR ) & "N Center Freq
Htten 38 dBE dE S T

1 Start Freq
2. 42600008 GHz

) 1 L
o e Tt e i

5 |i1||llllll-.-"'-,.\'" Ir""-'ﬂ" W Iw;"-' J ey 'JLII II W 1IJ " |-J L'.'.II 15 l"._l'rl| y"-.ll"u‘l'l.ll|r|r,'||. e |'|' Al

d | Ll | |n|.~| 1) o

\

; fi
. 1 g 1
||'-.[ '-l U LY

i

Stop Freq
2.44500000 GHz

CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

- #\BH 300 kHz

Sweep 2.12
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Report No:

RF Test Report of HUAWEI MT1-U06, MT1-U06
FCC ID: QISMT1-U06

Freg/Channel

Aron 0 dR e Center Freq
#Atten 28 dB /9.765 dB 29.C0B0600 ke

StartFreq
906000060 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

e ] M
I|I1" il IJ"l.L-' b |1JIL|"|_i

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06

Huawer FCC ID: QISMT1-U06

Atten 30 dB

Report No:
SYBH(Z-RF)007032013-2003

Freg/Channel

Mkrl 168 kHz

eyyygrss  Center Freq
£9.644 dBm 15 8750000 Mile

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff

Huawei Proprietary and Confidential Page 137 of 253
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

o 20 R NS  Center Freq
Htten 38 dBE dB | 16560096 GHe

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR Al Center Freq
Htten 38 dBE 5 dB ) 3CRE0A6 CHe

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
<3 FS 1 A.00000008 Hz
PR Ih
LTl J
ffh M-.n'n'.M»hr-sm‘iM#M*‘nt-'W-.1;u..".fu,"-mh’#}dr*'F,"fqﬂ-hﬁﬂﬂdkﬂ\'ﬁ-ﬂ"w*"mﬂﬂﬁw Signal Track
. On 0t

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR i 8 Center Freq
Atten 38 dB A4 dB 5 49175006 GHe

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset

3 S ) 5.00000008 Hz
K

E'i" 1‘Lfl H‘ 'r ]" r"F '! i I nr'-'”" ll} e u|'L"I1[1I-.r1.'n‘"I.l-""'-J"ﬂ..-|"|,'ral.'-f'u,ﬂllll"l'J"T' j"Juli'u"'i l'unr AR i‘\"‘ﬂ YN |,|1 A, r"

FTun J Signal Track

On 0ff

: 0 kHz #UBH 300 kHz Sweep 1.6 ()
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

'af 11 ABm C+ten 24 AR I =1 - Center Freq
F-...:.-’r tl dBm #Htten 20 dB G1. 14000008 Ghx

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

211 11G_H@BG1
Pref:

- Agilent Freq/Channel

e 20 R RMSBagE  Center Freq
Atten 38 dB 5.3 ; > 46260800 CHa

é StartFreq
2451808608 GHz

g a A M| rl, dl T |"|.| it Jrl | |
IrI|-.I'.'|,Ir"||'ll'lI lr.‘"”‘r Irl Ill‘ bl b J ¥ u N ||r| l Gl L ) I”"L'F" I'l""|-"|..|"'|‘.|!||“..r"l r'l.lrl Ihl
T L
|

o by

| I

-ll Stop Freq
J 2.47300008 GHz

CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

+UBH 308 kHz

Sweep 2.12
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Report No:

RF Test Report of HUAWEI MT1-U06, MT1-U06
FCC ID: QISMT1-U06

Freg/Channel

v 20 AR PR Center Freq
#htten 20 db 72.734 dbm IR

StartFreq
906000060 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

ST 1 1
F I N L | PR | | i
1 ikl 'ﬂ-] PI"I.J L] ‘l-'.l.."‘i |'.-_l.l'l“.|l Ln“-.".J\ I...r.l_rl.U|..".'|_.'r-_-J"._I_III_-"._IrL'.__I"l_.-

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

o 20 R WORORME  Center Freq
Atten 38 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

o 20 R b AINE  Conter Freq
Htten 38 dBE 1B | 16560096 GHe

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

Arten 30 dB PPN Center Freq
Atten 38 dB . T

StartFreq
238080808 GHz

Stop Freq
e B I B e B IR m m . £ OOEOO060 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.oRBeEaaa Hz
£ . .

e VT I T SRRV RSV LD L EOWRPRTIRY PRRAERLY  Signal Track
. 0n Dff

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

o 20 AR LA RIE  Conter Freq
Htten 36 dB 1B 5 S

StartFreq
248350808 GHz

Stop Freq
e B N B e B BN E m p £ 0OOEOO06 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset

Uil v ||||1,|f|1|| M I 0.00000000 H
WP : ‘
‘J h 'llll fi “II P“ | | |||| le. L,l.(l_rl'ldl I‘ill' Jlﬂh |'|ll 'I'I‘.Iﬁ ‘].I‘ '!"-."I‘ ,I": IILLH i‘"lr;-..-'-l‘p,_.i'r .l PF"!"‘-"'

Signal Track
On 0ff

: 0 kHz #UBH 300 kHz Sweep 1.6 ()
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 147 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR N Center Freq
F-...:.-’r tl dBm #Htten 280 db 5 L4 000008 Gl

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

Report No: Huawei Proprietary and Confidential Page 148 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.12 11G_H@BG2

Pref:

- Agilent Freq/Channel

Orran 20 AR ) Center Freq
Atten 30 dB ; o AR

1 Start Freq

¢ 2.45100808 GHz

. i"'h"-.-"'ﬁ'h" Al N
" ok AR
|"'J"'|’I ll.'”" i il ) |“"|. "

i

TR Ill' i 'IJ" 1 I! AT .Irl o i
..;'ﬂu"ul_.l"pl".l' l-'l{"u“ L wflid II|| [HE R R

Stop Freq
2.47300000 GHz

CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

+UBH 308 kHz

Sweep 2.12
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

Cerer 561 AR N Center Freq
#htten 20 db ' LR 79 0000 KH-

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

WP, P NS S | ¥ S ——

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

Atten 30 dB MW Center Freq
Atten 38 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR FeORele  Center Freq
Atten 38 dB R

StartFreq
308080808 MHz

Stop Freq
I . 50060088 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR pOUE  Center Freq
Htten 38 dBE _ 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

1
£(F: | _
FTun ..»nm».lrfww.wwﬁnmﬂmwmmww'ﬂ‘“‘ﬁm&muwm««mhﬂ-ﬂﬁ' Signal Track
o n 0ff

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

Crer 20 R higtasibdy  Center Freq
Htten 36 dB /7 dB > 49175008 Gha

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

g .
] :.I F h l".l'“ rf"'q'“. |I~'l"1 r ﬂ. .‘I|'. y |h | m
L L Vibed L"L-'J“”"._. hL.«,_j||I],'L,,Ll'lwﬂ‘ll.lllIlulhﬁ

i o ]
Wy, RN ) R S A I
J W Ly AATY |__|J ARTVIRE Iur\ AR "‘ll""d""'ﬂ'.,

EITT”II Signal Track

On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

ot 11 dRm mrar 20 AR SoMrdN  Center Freq
F-...:.-’r tl dBm #Atten 20 dB 5 1B |4 C000096 CHe

StartFreq
2.58Baeaen GHz

T T S A Stop Freq
2650808608 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.13 11N20 L@BG1
Pref:

- Agilent Freq/Channel

erer 20 AR o S8 Center Freq
ten 30 d5 : Al 5 11200000 GHz

1
&

A M. o

O L L S n
e |rI|.....4"I.,-...lrll.l'l.,.l'l,l"']' by Ly |Il ck
gt

StartFreq

' 240100808 GHz

! i .
(R .|||Ir1u1..-||'|1 rafl o n
P g M LTl g
. I'ﬂ.' ’ I"‘1-1'-'41':' Ll'l.u-._‘,“.]
}

|
Iy

Stop Freq
2.42300000 GHz

CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

- #\BH 300 kHz

Sweep 2.12

Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

Frren 5 AR ABRSORME  Conter Freq
#htten 20 db ' LR 79 0000 KH-

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
B.60000000 Hz

Signal Track
On 0ff

f ""u-" 5

Iw'ﬂhliJ '|J.'l"l.|_.'.'1-""._-_.-."I-.-'._.'fn\_r‘._-'...'l-_l\'l_ru { I

i ""'r".ll'l B ol

#WBH 3 kHz Sweep 13

Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

o 20 R hRieellle  Center Freq
ten 30 d5 15.0750000 Miz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

e 0 R e 4 Center Freq
ten 30 d5 116500000 GHz

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR WM Center Freq
Htten 36 dB 1B S S

StartFreq
238080808 GHz

Stop Freq
e B I B e B IR m m . £ OOEOO060 GHz

CF Step
106000008 MHz

il Futo Man

W‘M Freq Offset

IlwﬂJﬂ& 9.00000000 Hz
£(f): ﬂL » JAWJ,'WH

FTun penaloten o oy B AT Signal Track

= i [:In m

s kHz #UBH 300 kHz s)
Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

rron 20 AR MY Center Freq
Atten 30 dB Y ) 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

: Freq Offset
F3 . B.aaaeaaea Hz
£ I: 1: :I . 1 | L 7 1 | =

F -l— un j““l"‘l:' iy 'r{l.h,"'..l'l.!."! ‘H""r-"npl."\‘nl Lh.ql ||I|.-.'|. i, JI l'r J\r}:'l-,ﬁ.u ﬂ..@r'hf"dlrlqu',, s S I.,'f"":kl;»'l‘;.-.fl‘.l.1__l ol |rI"|,|'I.rﬂFr'-.-f'."!"""f‘ “'Ifﬂ I,ul"-g"[ J'II--"-".".-"n-"‘q- ! S | g Na I T rac k

On 0ff

IE' Wp

#VEH 388 kHz

Sweep 1.6

Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR PN Center Freq
F-...:.-’r tl dBm #Htten 280 db 5 1B |4 C000096 CHe

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.14 11N20_L@BG2

Pref:

Freg/Channel

erer 20 AR S Center Freq
Atten 38 dB f ] o AR G

StartFreq
248180808 GHz

1

|l 3 ||
W) || l| Py | L 1...,, "f 4|I|f "] " ||, r
| iy W n.rla Lﬂ"I'

l_|| Stop Freq
2.42300000 GHz

;1_, IIF L"I\"' IIIII .I'-'

|'[‘|..J I lul |.r

|'l[I|

CF Step
220080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff

#UBH 366 kHz Sweep 2,17 _ =)
Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

v 20 AR PN Center Freq
#htten 20 db ' LR 79 0000 KH-

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
B.60000000 Hz

Signal Track
On 0ff

#WBH 3 kHz Sweep 13

Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR SBaBlE  Center Freq
ten 30 d5 15.0750000 Miz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR - 8 CenterFreq
Atten 38 dB R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

Atten 30 dB MM Center Freq
Htten 36 dB 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

/! CF Step
7 10.0000008 MHz
h*. Auto Man

Freq Offset

MJ 0.00000000 Hz
oy

£01 b o .
FTun IR TR WU RO i Signal Track
. On 0ff

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

o 20 R MY Center Freq
Atten 30 dB ) 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

’ Freq Offset

FS B.aaaeaaea Hz
1

£ I: 1: :I . i L L 2 T fl e f3 Tl il ? i " 4 \ H

F _l_ un I » (WALELES o i Y ALt e WL I"ﬁf'l.-l l,q'l.l. LRY| | l,.- PF LU WY L L I"'.-.-,a\" f"‘l""'*f Iﬂ'r.'l ! In-'l"u,f- S | g na I T rac k

On 0ff

IE' Wp

2 - #BH 300 kHz : ts )
Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR ' N Center Freq
F-...:.-’r tl dBm #Htten 280 db |4 C000096 CHe

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.15 11N20_M@BG1

Pref:

- Agilent Freq/Channel

e 0 R S8 Center Freq
ten 30 d5 : Al 5 12700000 GHz

? StartFreq
2. 426080080 GHz

AT PP AT

o “I,.-'-.-II'T"I,"".FH |N L,..,‘,l W F""q"II,"""""'-"‘"II"‘"*"‘p"'1|Il .."""’"”"]I‘I
|

i

[,y N
1
) |.Ir'L‘| |"rt'-'1-._r'.‘.-

) f i
I .In|..-"1.l"n..'-,.' e Y
el

Stop Freq
2.44500000 GHz

CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

- #\BH 300 kHz

Sweep 2.12

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 170 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

erer 50 AR EMEORBUE  Conter Freq
#Htten 20 dB 74,531 dB 29 CO0BAG0 i

StartFreq
906000060 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

] L. |'*I‘I.'|I 1
“Iu Pl
L TR I | .E
I hy *|I|' "l |"'|""l Ll .I'r"lr Poh | 4 ! ] — .
L Yl el Y L YT | T N LT | A X S - i

:Hz 141
#WBH 3 kHz Sweep 13 1)

Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06

Huawer FCC ID: QISMT1-U06

Atten 30 dB

Report No:
SYBH(Z-RF)007032013-2003

, MT1-U06

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Freg/Channel
Mkrl 168 kHz

_F;r-i,q oy Center Freq
— 156750800 MHz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step

2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06

Huawer FCC ID: QISMT1-U06

Atten 30 dB

Report No:
SYBH(Z-RF)007032013-2003

Mkrl 1.196

— }_:,

Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Freg/Channel

Center Freq
1.16500008 GHz

StartFreq
3B.BABAAAEN MHz

Stop Freq
2.30000000 GHz

CF Step
227.000008 MHz

Auto Man

Freq Offset
B.06000060 Hz

Signal Track

On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR . PN Center Freq
Htten 38 dBE _ 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

1 Freq Offset
jﬂ B.oRBeEaaa Hz

o ) yllr,,l.‘l"‘.l'f'-u
ffh .#*W%MH'\'#Jt'i.4"Jr.|n.Iv.a‘q'll.'-"mm'r+i'"lﬂ*v'mﬁ'wf-'r'w-hh"rﬂl'hlﬂ"ﬂ*w*Mmﬂ Signal Track

On 0ff

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

o 20 R PUE  Center Freq
Htten 38 dBE _ 1B 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
1 B.00000000 Hz

£ el i!-JL"|"|'-'t"'1‘-""'l~.-"-".l,f'l"r‘.,a"-.-fl Wil g v

vy More L oolth o ) 1 N
O] "Ir""""f'ﬂ"""-“ll”'l,l"'rﬂ" r'.""‘"‘""rl'w.l'H'Ifiul."""'ll"-‘J“q"'*ﬂfll" H\".Jll'l-'lil‘p'l'-“p.-l r"-"'n.'lf'l,_‘*'-,l'

Signal Track

FT un . oit
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR PN Center Freq
F-...:.-’r tl dBm #Htten 280 db 5 1B |4 C000096 CHe

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.16 11N20_M@BG2

Pref:

- Agilent Freq/Channel

Atten 30 dBE f ; S T

StartFreq
2. 42680808 GHz

Wop L |
¥ ,ir-,ﬁ Ly 1] I-'F""r"'ql I|_I'l'-.-"‘||r|4|'|r . |.-
A e,

& Mar !
,..*I"n.-'n.lu'l-;"' I "u""‘.""‘*l LA [ '.,-"1| Ilqﬂql.,.

|
Il

)
0 Irlﬂ"u""'-"il 'r""-"'.l

I'|
Stop Freq
2.44500000 GHz

hyy CF Step
| 2.20000006 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

- #\BH 300 kHz

Sweep 2.12

Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

Otten 20 dR 10 M Center Freq
#Htten 20 dB 31,818 dB 29 CRBAG0E Kz

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
B.60000000 Hz

Signal Track
On 0ff

!
T LN | APV N Y O R T . {

span 141

#WBH 3 kHz Sweep 13

Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR WOORGRMIE  Center Freq
Atten 38 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

e 20 R PUWERABE  Conter Freq
ten 30 d5 116500000 GHz

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

o 20 R . MM Center Freq
Htten 36 dB 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
" (.aeaaaeea Hz
£ , . .
T P R PRI TV S T e e e WHT’“W*"" Signal Track
o 0n Off

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06

-w w

HUAWEI FCC ID: QlSMTl'UO6

% Agilent

Atten 30 dB

1

CLh | .| )
£ L 1- A 11I|._|'I4"ﬂrl"ﬂ'-'lﬂﬂlll".ll"'.-r!". 'l |""'f‘""‘r\r'l\'“""'HﬁLI"h, J"“Ir'l_n"r"""l W l'.l'f"' ; JI"‘Ilrqu"' J“"l'-'lﬁ._. '.'h'ﬂn r'-"fl |

ETun

Report No:
SYBH(Z-RF)007032013-2003

J - ‘l
it ‘P]I'JH lq_._,..rl__ -l"|‘|_ | I “r'-h'-'h"-,lrl""ll F‘.’lp_."l"-‘,,ﬂ.l

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Freg/Channel

Center Freq
2.49175008 GHz

StartFreq
2. 45350000 GHz

Stop Freq
250000000 GHz

CF Step
1.65600008 MHz

Auto Man

Freq Offset
B.06000060 Hz

Signal Track

On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR WAy Center Freq
F-...:.-’r tl dBm #Htten 280 db |4 C000096 CHe

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.17 11N20_H@BG1

Pref:

- Agilent Freq/Channel

o 20 R BMERAE  Center Freq
ten 30 d5 : Al 5 1000000 GHz

& Start Freq

i
|l

"oy f | i
|r| \ Irl|I ] H.-.-|.II||‘I e, I.l"qr'-ﬁl o I'.-'",,l' I'|_ Ju"| J"'-.l ||1"".r “'1| I|"r=+..- b A Illll‘ "h"'r'lull Ilr'r" .-h'il . 2 . 4 5 1 E] [.'j E] [,'j E] G H =

IS 1 L 1l

ey I |

Stop Freq
2.47300000 GHz

] CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

+UBH 308 kHz

Sweep 2.12

Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

Cerer 561 AR NN Center Freq
#htten 20 db ' LR 79 0000 KH-

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
B.60000000 Hz

Signal Track
On 0ff

iy ;
S FTT SO  | |
r gt [OAR A Lt Pttt o 2l ] RPN |- R

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel
Mkrl 248 kHz

Atten 30 dR _F:r-i " Center Freq

— 15.8750888 MHz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

e 20 R PUSeRle  Center Freq
ten 30 d5 116500000 GHz

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR . PN Center Freq
Htten 38 dBE _ 1B S S

StartFreq
238080808 GHz

Stop Freq
I | © . ©900000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

1
£f): — .
T T PP PN S [P R 1 [ VAP Y TTART -"H%-' Signal Track
. 0n 0ff

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:

Report No: Huawei Proprietary and Confidential Page 188 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

o 20 AR LR RIE  Conter Freq
Htten 36 dB 1B 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset

|

I 1

L T 0.00000000 Hz
f | |||r P'Inl |",l' Lf.u-..lﬂ;l I|1|I|I Jlﬂllr Hul'l.ﬂp'ir"q' Il"'"'i‘rl I_‘||||'| drIIrI\"i|I‘r"l|'"r!-llll'lf"||||.lll,lii"“|r'IH"Ih'I

| I wh
| t.ll'l' 11r1.1’A'IIl*'Jlﬂl'"“lll,'"]'n'J'ﬂ'lm

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

WETRr. e o R | Center Freq
F-...:.-’r tl dBm #Htten 280 db |4 C300008 GHa

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.18 11N20_H@BG2

Pref:

Freg/Channel

ferer 30 AR et S Center Freq
Atten 38 dB f ] o AR

1 StartFreq

<|> 245108088 GHz
f I h | II.'l
hﬁru |." A bl .,-,q i J| |\I'u, na e nu.,I-n“.-ll[ Y 1||m||J|r .

I Y] Stop Freq
247380868 GHz

Py ]’II hed Ir
hH

CF Step
220080868 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

#UBH 366 kHz Sweep 2,17 _ =)
Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

Atten 20 dB M Center Freq
#Htten 28 dB AE 26 CHEARG0 kN

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
B.60000000 Hz

Signal Track
On 0ff

el
Ml Il.|'I'-..I'H_P-_l"._L-"l._l-_u'l—.'._l_.-'

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

o 20 R SREBE  Center Freq
ten 30 d5 15.0750000 Miz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

e 20 R BStallle  Center Freq
Htten 38 dBE 1B | 16560096 GHe

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR PN Center Freg
Htten 36 dB 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset

@.00000008 Hz
1

£(f): 1 J hﬁ .

e FYFTSRNPRTIN ARSI IE I W LU T L TNES PRI UMY Signal Track

o On 0ff

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

o 20 R e PUE  Center Freq
Htten 36 dB 1B 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset

: M
53 FS! ||,,,f o ']'lll 0.00EAGREE Hz

£|. 1_ R '.l f‘lﬁ[l |"|_I|'-] I;J"llLi ||| ‘1 |48 g _ll"'m b 'l"‘| oy Al I"ﬂ.
ETun Signal Track
o 0n Off

|hi| ﬂld.,l'l,'ll,lj'tqh Al |I n .,||.|'|'II-,|r'p||-*|I f|| .L|| rﬂ”’ﬁ ” |L‘ l ]

: 0 kHz #UBH 300 kHz Sweep 1.6 ()
Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR Soade  Center Freq
F-...:.-’r tl dBm #Htten 280 db 5 L4 000008 Gl

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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&VA RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.19 11N40_L@BG1

Pref:

- Agilent Freq/Channel

erer 20 AR PN Center Freq
Htten 36 dB 1B o AR Gl

StartFreq
2. 48Baeaea GHz

1

. <
| I.' | III ¥ N nH 1"| |
" J'L..'ﬂllrﬂa'u,m]' anr'ﬁ'»-.h.elliﬁ.d ol '] it el '-.,r-u1.-.1..1'L-11'|~¢.1’l.4~#'\‘u1

" Stop Freq
2.44480008 GHz

CF Step
g 4.40000008 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

e #YBW 386 kHz Sweep .24 ms
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

Ctten 20 AR [ 7 Center Freq
#(tten 28 dB 29 CRBAG0E Kz

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
B.60000000 Hz

Signal Track
On 0ff

[ |
""1u' | ".-Jr'..."'..‘-'lj Il'''n.|r'|_|"'|_.l'l._._|r| A Al P A

‘1.-"'; '_'H'r.ll-; ll.lﬂ Y

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

o 20 AR UGSl Center Freq
ten 30 d5 15.0750000 Miz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR N Center Freq
Htten 36 dB 1B R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

e 26 AR RPNy  Center Freq
Htten 38 dBE 1B ) 3CRE0A6 CHe

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
4 1 0.0000808 MHz
) Auto Man

Freq Offset
B.00000000 Hz

£(6 , _
CTun ooy bbb it Signal Track

On 0ff

;) #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

o 20 AR MY Center Freq
Atten 30 dB 5 3 5 49175006 GHe

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
1 B.06000060 Hz

“": T fl e " fo e A | |'I | O
“rilhlll-'l \11‘,.1 Iﬂ‘ [l = r‘l W " [F "HHIFI'I-.I"I oy n; H"F',I'l'!l.l 0 1}'1*‘,;.“#1( Ui IJI'JI!""'II1lﬁ""||.r""'|‘| 1";..—1."]. SI gn aI T ra Ck

On 0ff

2 - #BH 300 kHz : ts )
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR N Center Freq
F-...:.-’r tl dBm #Htten 280 db 5 L4 000008 Gl

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.20 11N40_ L@BG2
Pref:

- Agilent Freq/Channel

erer 20 AR Wi Center Freg
Htten 36 dB 1B o AR Gl

StartFreq
1 2. 48Baeaea GHz

f '
i l'r'!|H'|~;1'*"1['rI'f1'f.rF-"-.-'-I-'~'-f’I"u.-Ji"a‘"""-"Jl’"""l"f""L"""’""‘ "‘”"‘4F"jt""""'*'"""."'I"l.-.""r-.l"h'bﬂJ'n.ﬁln-..J'F
fiih
|'f

il Stop Freq
| 2. A4480688 GHz

CF Step
| 4.40000008 MHz
M Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

e #YBW 386 kHz Sweep .24 ms
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

v 20 AR RRPVROSANE  Conter Freg
#Htten 20 dB 51.147 dB 29.C0B0600 ke

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

#WBH 3 kHz Sweep 13

Copyright 2000-2008 Agilent Technologies
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR SaMME  Center Freq
Htten 38 dBE ; 1B {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR FeOlAle  Center Freq
Atten 38 dB R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR e Center Freq
Htten 36 dB 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
1 0.0080868 MHz
¥ Huto Man

Freq Offset
<3 FS j A.00000008 Hz

£

B
FTun -rwr&.'H‘r-«u'ukm.%-hr-*r‘wi‘m.rﬂr-.-«\'-J"H-“unh-rw%b‘h*‘-“ﬂ“’f""‘*"f”ww Signal Track

On 0ff

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

e 20 R e Center Freq
Htten 36 dB 1B 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
<3 FS 1 A.00000008 Hz

I:_. _ | T, A ]l ". '|' —_— | I |'|I I
ET T”‘I I v JLI.."-,fii |'1| ”.-Il-t-jl.l'lllli|l, .ﬂlﬁ.-q-.l l'lr"l.|I|||-||| 'Hi'llhl.r" Vi J |'\._f"'||r|.h|ﬂ |" Irhys | ‘ﬂrr |_I.-1|.I_".,rI|J I-"‘Lrl'lnl |'.'"."LI'.I|"'|II|rI||1'1'I.|‘r"~"'I"HI'm"-r\I 1LII.'ni!"I.l1.|"'-.-'r""'-"'\‘""ﬂ"‘lrﬂ‘ﬂh- S i g na I T rac k

On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR Weetlde  Center Freq
F-...:.-’r tl dBm #Htten 280 db |4 C000096 CHe

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.21 11N40_M@BG1

Pref:

- Agilent Freq/Channel

o 20 R ey Center Freq
Atten 38 dB S T

StartFreq
2. 415808608 GHz

1

i
b A A r.-.a]"l.!l.i 1
A L PR WL U TR Ly LT ) L Lot
,.,J"qxlll"ll'ﬁ"i#l'"fm TRV LIT L% r| | T L N, PL"‘IrL'fi"r..,

Stop Freq
2.45900000 GHz

|.h]

CF Step
W 140000000 MHz
B Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff

2 SUBH 300 kHz  Sweep 4.24 s

Copyright 2000-2008 Agilent Technologies
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QD

-w w

HUAWEI

Puw:

Report No:

RF Test Report of HUAWEI MT1-U06, MT1-U06
FCC ID: QISMT1-U06

Freg/Channel

e 20 R Dwgaiide  Cecnter Freq
#Htten 20 dB ; dE 29 CO0BAG0 i

StartFreq
906000060 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

Iiru ‘I}'I'ﬂ“lh I i "
Lo AL PR LN R Y F TR L MY N0 S S APC AU N S

SULES

#WBH 3 kHz Sweep 13
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR SOREONE  Center Freq
Htten 38 dBE 1B Lt 0750006 MHe

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR N Center Freq
Htten 36 dB 1B R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff

Report No: Huawei Proprietary and Confidential Page 216 of 253
SYBH(Z-RF)007032013-2003 Copyright © Huawei Technologies Co., Ltd.



sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

Otran 20 dR Rl Center Freq
Htten 36 dB ot S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
A.ABABAaRA Hz
£(F: WL :

FTun 'r"‘#*ﬂ‘*’**"-1'*-'**'-'ﬂ*'"Wh*P'*"'"'h‘*‘f4'ﬂ*N""‘“‘“‘J"‘""l"’“"”"“w“'“w%wﬁ ww' ! 0 Signal Tragfli
" off

;) #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Freg/Channel

Crer 20 R LARRRIINIE  Conter Freq
Atten 38 dB 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
B.00000000 Hz

1

ok s 0l
P LT e i F R RS T L ) . A
£05) L AR l1r1I|1J W I"'fTrl'l.l h'"‘Ir'-rfl-.['rﬂ-"l""-u \ h g |' o Jr"'rJ" M r““'I..--.-.'.'"l‘l' 1I.."'-f'l'qI'I'f“-.'h"Ilf"'-r'-{ ||'-r1'u'hf"'l I‘Flr""-'

Fun Y Signal Track
ETU” [:Irl m

: 0 kHz #UBH 300 kHz Sweep 1.6 ()
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

ot 11 dRm mrar 20 AR Soaghdl  Center Freq
F-...:.-’r tl dBm #Atten 20 dB 5 1B |4 C000096 CHe

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

2.22 11N40_M@BG2
Pref:

- Agilent Freq/Channel

mror 20 AR e Center Freq
Htten 38 dBE dE S T

StartFreq
1 2. 415808608 GHz

|
J'[ Jlln'pn.al'l."1""I-u...nI'l'|-.rrI-..~.rH.'-,-.'J.F|'k|ll-‘~a"'"-"“L"""‘H“jiﬁ"""'“ ﬂ.'"’l"\{h"*]l""'Il"""I"'""Ill"||""F'*'"p""“'ll""'r'drfl-"l-,
s W d

II‘+IP"'|'1rL,'|1II|\|t Stﬂ p Fr Eq
l"] 2. 45988068 GHz

CF Step
v 4.40000008 MHz
41 Huto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

2 #WBW 580 kHz Sweep 4.24 ms
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sw RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

Atten 20 dB - . Center Freq
#Atten 28 dB 31811 dB 29 CRBAG0E Kz

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
B.60000000 Hz

Signal Track
On 0ff

#WBH 3 kHz Sweep 13
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Huawer FCC ID: QISMT1-U06

Atten 30 dB

Report No:
SYBH(Z-RF)007032013-2003

, MT1-U06

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Freg/Channel
Mkrl 168 kHz

_F;r-i,q oy Center Freq
— 156750800 MHz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step

2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR POl  Center Freq
Htten 38 dBE _ 1B R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

e 20 R PN Center Freq
Atten 38 dB BN -c000000 Gl

StartFreq
2. 3BABAAAA GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
<3 FS - A.00000008 Hz
EITTnI| RN 4uf,nH‘r!N,r.«u'p.«fJ.M-'r+L-i"*rm'hh:mmn«m'l'»l“‘»’fhw““““m Signal Track
o On 0t

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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Huawer FCC ID: QISMT1-U06

Freg/Channel

o 20 AR LA RUGRIE  Conter Freq
Htten 36 dB 1B 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset

F':'-'L-ﬂ-xf"w\ " 8.00000000 Hz
Intil) / q i IH'f rl Wiy L |1| f
vy My J'|,.-| f'lm ”‘.-f Y "I_|I||']-"r'I{'|,|"L-'h'-r"’1.,r“p~uu ML L A N |.|'~.. '-['ﬁa'l['-"‘qu"""tw"u"'

Signal Track
On 0ff

: 0 kHz #UBH 300 kHz Sweep 1.6 ()
Copyright 2000-2008 Agilent Technologies
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Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR Wivesagde  Center Freq
F-...:.-’r tl dBm #Htten 280 db |4 C000096 CHe

StartFreq
2.58Baeaen GHz

Stop Freq
I | 2C.CY90000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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Huawer FCC ID: QISMT1-U06

2.23 11N40_H@BG1

Pref:

% Agilent Freg/Channel
Mkrl 2.454 43 GHz

Atten 36 dB r W Center Freq

— 2. 45280808 GHz

StartFreq
2. 43080808 GHz

1

. .
..-f'.nr-fI'n.-~‘h'-"'I'"-'u'l'I"‘l"""'i""“‘-"*IL-'“Il""ﬁ" |nr“"""‘4 W '"""'"""'"""."'l"l.*"lih.t.-*a'tﬂ"H_.4."!*..,-4'u.ﬂ'rh-4rl{ 1'|||.
A,

r.."'lh'n-lll"'l'-'llrl‘*h"
" Stop Freq
* 2.47406068 GHz

CF Step
4.46680668 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

18 - #/BH 308 kHz Sweep .24 ms

Copyright 2000-2008 Agilent Technologies
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Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

Cerer 561 AR DaNsaide  Center Freq
#Atten 28 dB 79.351 oB 29 CO0BAG0 i

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
(.06000060 Hz

Signal Track
On 0ff

S
4 I|_rﬂr""l."{'Lu"."‘" Ir*lL."l_lrLr-_-J'l-_ TSN |} NS | N

| I
141 kHz

#WBH 3 kHz Sweep 13

Copyright 2000-2008 Agilent Technologies
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Huawer FCC ID: QISMT1-U06

Freg/Channel

Orran 20 AR Center Freq
Atten 30 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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Huawer FCC ID: QISMT1-U06

Freg/Channel

Crren 36 R LARIEeNIE  Conter Freq
Htten 38 dBE _ 1B R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

o 20 R . MM Center Freq
Htten 38 dBE _ 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
s 0.00060600 Hz

£(F): It
T VAR e PR ow T ey Yo T O L L , Signal Track
i~ n =

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

e 301 AR PN Center Freq
Atten 38 dB U0 017t 000 Gl

StartFreq
2. 45350000 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset

[|| lHll'l J'] J|1r||,,'|‘{'||f1 J ||I by ||f|||| ||1]*r r @.@@@@@@@@ Hz

[} I, e r . .
A '1'E|ur II"'.“{FW II.HJ LF‘HI']I"III"T'ILFI""""‘II Il.'ﬁil"i"l'-ll "]I."J Lrhlﬁ;lrl'p.
Signal Track
On 0ff

: 0 kHz #UBH 300 kHz Sweep 1.6 ()
Copyright 2000-2008 Agilent Technologies
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Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

11 R erer 50 AR Soade  Center Freq
F-...:.-’r tl dBm #Htten 280 db 5 L4 000008 Gl

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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Huawer FCC ID: QISMT1-U06

2.24 11N40_ H@BG?2
Pref:

- Agilent Freq/Channel

Orran 20 AR " Center Freq
Atten 30 dB o TN

StartFreq
1 2. 43080808 GHz

f A ?
'l "qu le *I'H"r-r"1"‘-’|"‘{ " ,"1Ip.-.-'ll"*l"ulﬂ.-”"‘."' ,ail.,ﬁ,.i I""'F""-'I‘ |F|'|...-. o Fh| LA f"lr*"-"li'-.h .l"'lll.lr-.l'lil‘- i
i

1""A1'"rr‘rl"l."lrl-ﬂrld'l,ilh'ﬁ'l Stﬂp Freq
lw'l 247480668 GHz
CF Step

‘ 4.40000008 MHz
! Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

18 - #/BH 308 kHz Sweep .24 ms
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Huawer FCC ID: QISMT1-U06

Puw:

Freg/Channel

Otten 20 dB Nl Center Freq
#Atten 20 dB a1 dB 29 CRBAG0E Kz

StartFreq
900000068 kHz

Stop Freq
150.060660 kHz

CF Step
14.1600888 kHz
Auto Man

Freq Offset
B.60000000 Hz

Signal Track
On 0ff

#WBH 3 kHz Sweep 13

Copyright 2000-2008 Agilent Technologies
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Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR IRAPSBE  Center Freq
ten 30 d5 15.0750000 Miz

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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Huawer FCC ID: QISMT1-U06

Freg/Channel

erer 20 AR POl  Center Freq
Htten 36 dB 1B R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

erer 20 AR PN Center Freq
Htten 38 dBE _ 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
<3 FS 1 A.00000008 Hz

£ Jips [
FTun rnih'u-.I|w,-.n.w-,uUw.~.w.h';m.u.,m»m'r.-r#"w—amw'nw'n*ahm.mhiiuﬁﬂ“r*ww‘l’i"" . Signal Tra gfli
. n Urr

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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Huawer FCC ID: QISMT1-U06

Freg/Channel

e 20 R LARSRpAmINMIE  Conter Freq
Htten 36 dB 1B 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

el MU T Freq Offset
l e -.'rm'l I rI.r;,r\,_a, M ,,n. AEEARAEEE Hz

i
I'I L"""LT 1”

Signal Track
On 0ff

: 0 kHz #UBH 300 kHz Sweep 1.6 ()
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Huawer FCC ID: QISMT1-U06

- Agilent Freq/Channel

ot 11 dRm mrar 20 AR Ssaghll  Center Freq
F-...:.-’r tl dBm #Atten 20 dB 5 1B |4 C000096 CHe

StartFreq
2.58Baeaen GHz

Stop Freq
I | 2C.CY90000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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Huawer FCC ID: QISMT1-U06

Appendix F: Unwanted Emissions into Restricted
Frequency Bands (Conducted) & Unwanted Emissions

into Restricted Frequency Bands (Radiated)

Part 1. Testing Range of “30 MHz to 1 GHz”

Note 1:  The test results and plot for testing range of “30 MHz to 1 GHz” showed as below is the
WORST case for all Test Modes and Channels. This range will not be presented for each

Test Mode and each Channel.
Note 2:  The emissions in this range are mainly from the Platform Device (Notepad PC and its

ancillary components).
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~
HUAWEI

FCC ID: QISMT1-U06

Part 1: Testing Range of “30 MHz to 1 GHz”

Note 1:  The test results and plot for testing range of “30 MHz to 1 GHz” showed as below is the
WORST case for all Test Modes and Channels. This range will not be presented for each
Test Mode and each Channel.
Note 2:  The emissions in this range are mainly from the Platform Device (Notepad PC and its
ancillary components).
Level [dBuVv/m]
80
70
60
50
40
X
30 X B i b e
N L,X' ‘H‘\\“,“W “\”{\ i ‘ u‘w..i“v“’**’”“‘ y
— A : 0 | TR PN
20 SR i
10
0 30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Frequency Level Transd Limit Margin | Height | Azimuth o
Plarization
MHz dBuv/m dB dBuv/m dB cm deg
31.620000 29.50 14.7 40.0 10.5 100.0 301.00 VERTICAL
53.880000 23.40 14.7 40.0 16.6 100.0 263.00 VERTICAL
101.280000 22.50 13.5 43.5 21.0 100.0 156.00 VERTICAL
193.860000 25.80 12.2 43.5 17.7 146.0 309.00 HORIZONTAL
267.960000 29.20 14.3 46.0 16.8 100.0 0.00 HORIZONTAL
826.440000 34.30 24.0 46.0 11.7 111.0 213.00 VERTICAL
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Huawer FCC ID: QISMT1-U06

Part 2: Testing Range of “18 GHz to 26.5 GHz”

Note: No peak found in pre- test.

Level [dBuVv/m]
80

70

60

50

40

W Aind

30 WMWWWWWMWWMMWWM‘MMMMWWW etk s
20

10
0 18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
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Part 3: Testing Range of “2.3GHz to 2.5GHz”

Note 1:  The test results and plot for testing range of “2.3 GHz to 2.5 GHz” showed as below is the
WORST case for all Test Modes and Channels. The testing range of “2.3 GHz to 2.5 GHz” is
for checking radiated emissions located in restricted bands near the EUT operating bands.

Note 2:  Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuV/m) and
Average Limit (54 dBuVv/m).

Note 3:  The peak spike exceeds the limit line is EUT’s operating frequency.

Test Mode: 11b

Channel 01

Level [dBuVv/m]

120
100 J\WWM")"/u,y,h
80 “
60 X " ; R
— - — - M+»w‘“\w\\w -/'\\»«ka — +
40
20
0 2.3G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 60.50 34.8 74.0 13.5 150.0 49.00 HORIZONTAL
2483.500000 60.40 35.1 74.0 13.6 100.0 357.00 HORIZONTAL
MEASUREMENT RESULT: AVDetector
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~
HUAWEI

FCC ID: QISMT1-U06

Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 48.40 34.8 54.0 6.6 100.0 129.00 HORIZONTAL
2483.500000 48.10 35.1 54.0 6.9 133.0 360.00 VERTICAL
Channel 11
Level [dBuVv/m]
120
100 f’,«\"w M\/\
80
60 X X
- . N D _ SRR SO — DTS - ‘ ‘\\‘A_Pﬁmﬂg N —
40
20
0 2.3G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 60.50 34.8 74.0 13.5 134.0 84.00 VERTICAL
2483.000000 60.80 35.1 74.0 13.2 100.0 186.00 VERTICAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 48.00 34.8 54.0 6.0 150.0 0.00 HORIZONTAL
2483.500000 48.40 35.1 54.0 5.6 100.0 336.00 VERTICAL
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Huawer FCC ID: QISMT1-U06

Test Mode: 11g

Channel 01
Level [dBuV/m]
120
100
(}_«w\“v"“« \ ’_‘v‘\
80 NZal |,
60 v\"“ : X
~ I P S BT L
40
20
0 2.3G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuvV/m dB dBuv/m dB cm deg
2390.000000 69.50 34.8 74.0 4.5 100.0 134.00 HORIZONTAL
2483.500000 60.30 35.1 74.0 13.7 100.0 82.00 HORIZONTAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuvV/m dB dBuv/m dB cm deg
2390.000000 48.90 34.8 54.0 5.1 100.0 106.00 HORIZONTAL
2483.500000 48.30 35.1 54.0 5.7 100.0 335.00 HORIZONTAL
Channel 11
Report No: Huawei Proprietary and Confidential Page 246 of 253

SYBH(Z-RF)007032013-2003

Copyright © Huawei Technologies Co., Ltd.




SV/, RF Test Report of HUAWEI MT1-U06, MT1-U06
Huawer FCC ID: QISMT1-U06

Level [dBuVv/m]
120

100

80 T

40

20

2.3G 2.35G 2.4G 2.45G 2.51G

Frequency [Hz]

Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector

Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2389.540000 59.00 34.8 74.0 15.0 146.0 282.00 HORIZONTAL
2483.500000 69.40 35.1 74.0 4.6 100.0 358.00 VERTICAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.040000 47.60 34.8 54.0 6.4 147.0 314.00 VERTICAL
2483.500000 48.50 35.1 54.0 5.5 102.0 334.00 VERTICAL
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Test Mode: 11n

Report No:

SYBH(Z-RF)007032013-2003

Channel 01
Level [dBuVv/m]
120
100
| "AM‘\W"VA"AP"'A’N"A’“‘"“//\M, )
80 7 “
/X “ | ‘\\“ :““‘
60 ) %
I WMW
S - — e + —
40
20
0 2.3G 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 66.30 34.8 74.0 7.7 102.0 107.00 HORIZONTAL
2483.500000 60.50 35.1 74.0 13.5 102.0 52.00 VERTICAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 48.00 34.8 54.0 6.0 100.0 104.00 HORIZONTAL
2483.500000 47.70 35.1 54.0 6.3 135.0 315.00 HORIZONTAL
Huawei Proprietary and Confidential Page 248 of 253
Copyright © Huawei Technologies Co., Ltd.



SVA RF Test Report of HUAWEI MT1-U06, MT1-U06

SYBH(Z-RF)007032013-2003

Copyright © Huawei Technologies Co., Ltd.

Huawer FCC ID: QISMT1-U06
Channel 11
Level [dBuVv/m]
120
100
\ W'.W‘w«‘»‘MM
80 ] 'ﬁ ‘\1
60 [ v T ; T Tt \u(‘ t
‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘ UG S BRI ot [k VU S
40
20
0 2.3G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuVv/m dB dBuv/m dB cm deg
2390.000000 60.50 34.8 74.0 13.5 100.0 227.00 HORIZONTAL
2483.500000 67.80 35.1 74.0 6.2 100.0 111.00 HORIZONTAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
2390.000000 48.20 34.8 54.0 5.8 114.0 14.00 HORIZONTAL
2483.500000 48.70 35.1 54.0 5.3 100.0 105.00 HORIZONTAL
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Part 4: Testing Range of “1 GHz to 18 GHz”

Note 1:  The test results and plot for testing range of “1 GHz to 18 GHz” showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode
and each Channel.

Note 2:  The testing range of “1 GHz to 18 GHZz” is for checking radiated emissions located in restricted
bands faraway from the EUT operating bands.

Note 3: Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuV/m) and
Average Limit (54 dBuVv/m).

Level [dBuVv/m]
80
70
60
Rt w,w‘d"""‘l. i WW
50 i ‘ ‘ W \‘,Ww‘r’ W o
A 1 i i oo A
40 7 S " ‘ o W N
- h A S
S . - | e T -
_V/—/'H\\—’_‘///
2
10
0 1G 2G 3G 4G 5G 6G 8G 10G 18G
Frequency [HZ]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
4824.100000 55.10 -2.5 74.0 18.9 100.0 65.00 HORIZONTAL
7235.800000 47.00 2.2 74.0 27.0 121.0 359.00 VERTICAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
4824.100000 44.80 -2.5 54.0 9.2 103.0 85.00 HORIZONTAL
7234.800000 33.90 2.3 54.0 20.1 118.0 350.00 VERTICAL
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Appendix G: Conducted Emission at Power Port
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|Levelin dBuV

Channel 40

CLASS B \Woltage with ENV216

0 t t

150k 300 400 500 800 1M 2M  3M 4M5M 6 8 10M 20M  30M
Freauencv in Hz
MEASUREMENT RESULT: QP Detector
Frequency Level Line Transd Margin Limit
MHz dBpv dB dB dBpv PE
0.206032 51.9 N 9.7 115 63.4 FLO
0.479479 48.3 N 9.7 8.0 56.3 FLO
1.102024 43.2 N 9.7 12.8 56.0 FLO
1.709531 38.8 N 9.7 17.2 56.0 FLO
3.814590 37.0 N 9.7 19.0 56.0 FLO
8.678388 36.8 N 9.9 23.2 60.0 FLO
MEASUREMENT RESULT: AV Detector
Frequency Level Line Transd Margin Limit
MHz dBuv dB dB dBpv PE
0.248262 33.7 N 9.7 18.1 51.8 FLO
1.103708 33.2 N 9.7 12.8 46.0 FLO
1.708586 32.1 N 9.7 13.9 46.0 FLO
3.065370 29.1 N 9.7 16.9 46.0 FLO
4.412966 27.6 N 9.8 18.4 46.0 FLO
8.466660 27.3 N 9.9 22.7 50.0 FLO
END
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